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Sealing Performance of V-Insert Clamp for Automobile Exhaust Pipes
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(a) Overview of test setup
Fig. 1 Experimental test of axial load capacity for V-Insert clamp.

(b) Exhaust pipe edge
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Fig. 2 Sealing performance test for VV-Insert clamp.
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Fig. 3 Test conditions for sealing performance test.
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Fig. 4 Test results of axial load capacity with intervals between exhaust
pipes for V-Insert clamp in case of tightening clamp.
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Table 1 Results of sealing performance test for clamped exhaust pipes.

Sealing performance
Torgue (Nm) No gasket Gasket
4 Leak Perfect sealing
5 Leak Perfect sealing
6 Leak Perfect sealing
7 Leak Perfect sealing
8 Leak Perfect sealing
5 48
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